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Package leaflet: Information for the user

Oncaspar 750 U/ml

powder for solution for injection/infusion
pegaspargase

Read all of this leaflet carefully before you are given this medicine because it contains

important information for you.

— Keep this leafiet. You may need to read it again.

- If you have any further questions, ask your doctor.

— If you get any side effects, talk to your doctor. This includes any possible side effects not listed
in this leafiet. See section 4.

What is in this leaflet

1. What Oncaspar is and what it 1s used for

2. What you need to know before you are given Oncaspar
3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselves, while some cancer cells cannot. Oncaspar lowers asparagine level

in blood cancer cells and stops the cancer cells growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth to 18 years
and in adults. ALL is a white blood cell cancer type in which certain immature white cells
(named lymphoblasts) start growing out of control thus preventing the production of functional
blood cells. Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

— if you are allergic to pegaspargase or to any of the other ingredients of this medicine
(listed in section 6).

— if you have severe hepatic disease.

- if you have ever had pancreatitis.

— if you have ever had severe bleeding following asparaginase therapy.

— if you have ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who is being
treated with Oncaspar, please tell the doctor if any of them apply to your child.

Warnings and precautions

Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you:

— if you have had serious allergic reactions to other forms of asparaginase, for example itching,
flushing or swelling of the airways, because major allergic reactions to Oncaspar can occur.

= if you suffer from a bleeding disorder or have had serious blood clots.

- if you get a fever. This medicine may make you more susceplible to infections.




— if you have had poor liver function or are using other medicines which may harm the liver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can occur.

- if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely watched for an hour after the start of treatment
far any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Blood and urine sugar levels, liver and pancreas function and other tests will be carried out regularly
to monitor your health during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect

on the liver which plays an important role in removing medicines from the body. In addition,

it is especially important to tell your doctor if you are also using any of the following medicines:

— immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

— vincristing, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

- medicines which reduce the blood’s ability to clot such as anticoagulants (.g., coumarin/warfarin
and heparin), dipyridamol, acetylsalicylic acid or non-steroidal anti-inflammatory medicines
(such as ibuprofen or naproxen). If used at the same time as Oncaspar, there is a higher risk
of bleeding disorders.

-~ medicines which require cell division for their effect, for example, methotrexate (a medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

— prednisone, a steroid medicine. If used at the same time as Oncaspar, the effects on the clotting
ability of your blood are increased.

- cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able to get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method

of contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they

or their partners are being treated with Oncaspar.




It is not known whether pegaspargase is excreted in breast milk. As a precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be
re-started until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium .
This medicine contains less than 1 mmol sodium per dose, that is to say essentially ‘sodium-free.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used
to treat cancer. Your doctor will decide what dose of the medicine is needed and how often,
based on your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar
As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

In the unlikely event of accidental overdose, you will be monitored carefully by medical staff
and treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

- Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness
of breath, fast heart beat and drop in blood pressure;

— Blood clots;

- Fever with low counts of while blood cells.

Common (may affect up to 1 in 10 people)

- Severe bleeding or bruising;

- Violent shaking (seizures) and loss of consciousness;

- Severe infection with very high fever;

= Problems with your liver (e.g., change in colour of your skin or urine or stool and laboratory
resulls of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)

= Liver failure;

- Jaundice;

- Blocked bile flow from the liver {cholestasis);
- Destruction of liver cells (liver cell necrosis).




Not known (frequency cannot be estimated from the available data)

- Severe skin reaction called toxic epidermal necrolysis;

= Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);

- Stroke;

= Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

- Changes in the function of the pancreas;

- Weight loss;

= Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism):

= Loss of appetite, general weakness, vomiting, diarrhoea, nausea;

- Increased blood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

- Build-up of fluid in the stomach (ascites);

- Fever and flu-like symptoms;

- Mouth sores;

- Back, joint or abdominal pain;

= High levels of fat and cholesterol in your blood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves after some time.

Not known (frequency cannot be estimated from the available data)

- Decreased number of white blood cells and platelets;

- Palpitations;

- Fever;

- Cysts in your pancreas, swelling of the salivary glands;

= High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
bloed; decreased blood sugar levels;

- Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor,
This includes any possible side effects not listed in this leaflet.

You can also report side effects directly via:

Ireland

HPRA Pharmacovigilance

Website: wwwhoraje

Malta

ADR reporting

Website: www.medicinesauthority qov.mt/adrportal,

By reporting side effects you can help provide more information on the safety of this medicine.




5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP.
The expiry date refers to the last day of that month.

Store in a refrigerator (2°C-8°C).

Do not freeze.

After the medicine has been reconstituted and diluted, the solution should be used immediately.
If immediate use is not possible, the diluted solution can be stored at 2°C—8°C for up to 48 hours,

Do not use this medicine if you notice the reconstituted solution is cloudy or has visible particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).
The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen phosphate

monohydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochloric acid
(for pH adjustment) (see section 2 "Oncaspar contains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex — France

Manufacturer

Les Laboratoires Servier Industrie
905, route de Saran

45520 Gidy - France

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Ireland
Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Malta
V.J. Salomone Pharma Ltd
Tel: + 35621220174

This leaflet was last revised in November 2020
Detailed information on this medicine is available on the European Medicines Agency web site:

Aottp//www ema europa ey,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered to a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of acverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, e.g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items reguired for the treatment of anaphylaxis in readiness (epinephrine, oxygen, intravenous
steroids etc ).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used

at the same time as other medicines associated with an increased risk of bieeding

(see section 2 “Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

Instructions on how to prepare, store and dispose of Oncaspar

1. Staff should be trained in how to handie and transfer the medicinal product
(pregnant staff should be excluded from working with this medicinal product).

2. Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incingration.

R itut

1. 5.2 mi water for injections are injected into the vial using a syringe and 21 gauge needie.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed.
Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

1. Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.
2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 mi sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion
of either sodium chloride 9 mg/mi (0.9%) solution or 5% glucose.




Do not infuse other medicinal products through the same intravenous line during administration

of Oncaspar.
After dilution, the solution should be used immediately. If immediate use is not possible,

the diluted solution can be stored at 2°C-8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.




[Mepekiaa yKpaiHCbKOI0 MOBOIO iH(opMalii Mo 3aCTOCY BAHHS
JIKapchKoro 3aco0y
OHKACIIAP, nopomok 1151 po34uHy s in’ekuii/indysii,
750 MO/ma, no 3750 MO y ¢aaxonax Ne 1
Jlo PeccTpaniiinoro noceigueHHs N@{/ﬂ//ﬁﬂff/ﬂ//a/ Bia A 7 A2

Jucrok-skaannm: Indopmanis 1,18 nanicnra
Onkacnap, NOPOIIOK A5 po3unHy Aas in'exuiit/indgysiii 750 MO/ma
neracrnaprasa

YBakHO NPOUHTAITE BeCh JAHNH JTUCTOK-BK/IANIN, NEPII HiZK HOYATH 32CTOCYBAHHS UBOTO 32¢00Y,

OCKLIBbKH BiH MicTHTBL BaxauBy A1s Bac indopmaniro.

- 36epiraiite uei aucTok-BKIaauuL. MoxanBo, Bam 3Ha100MTbes NPOUMTATH HOTO LUE pas.

- SIkio y Bac € Gy/1b-Ki NWTaHHs, 3BEPHITBCA 10 CBOTO JIiKaps.

- Slkwo y Bac 3’sBisThes Gyb-aki nobiuni epekTH, po3KaxiTe npo ue Jikapio. Lle crocyetses Oyb-
AKMX MOMTMBUX 1106i4HMX e)eKTiB, sKi HE BKA3aHi B LILOMY JMCTKY-BKIaamii. Jlus. po3ain 4.

Hlo MicTHTBL JAHHH JTHCTOK-BKJIA/HII

[1[o Take OHKacmap i 1718 4Oro BiH 3aCTOCOBYEThCS

l1lo Bu maeTe 3naTh nepea THM, K novaTH 3actocoByBaTH OHKacnap
Sk 3actocoByBatn OHKacnap

MoskauBi noGiuti eGexTr

Ak 36epiratn OHkacnap

BMicT ynakoBkH Ta iHla iHdopmallis

B a s e

1. Ilo Take OHKacnoap i /AJisi 40ro BiH 3aCTOCOBYEThHCH

OHKacrnap MiCTHTB reracraprasy, fika € GepMeHTOM (acraparinasoio), 10 PO3LIETLTIOE acaparit, BaXIMBUH
GyaiBesibHuMit 610Kk GinkiB, 6e3 AKMX KIITHHA HE MOXYTb BHKMTH. HOpMasbHi KIITHHH MOXKYTB BUPOO.IATH
acrniaparin s ceGe, B TOH 4ac K Jesiki pakoBi KJIiTHHUM — Hi. OHKacnap 3HUKYE piBeHb acriapariiy B pakoBHX
KJITHHAX KPOBI i 3YITHHAE 3POCTAHHA PAKOBMX KIIITHH.

OHKacrap 3aCTOCOBYEThCS UISl JiKYBaHHS rocTporo nimdodnactHoro sedkosy (IJUI) y airei BIKOM BiJ
Hapo/uKkeHHs 110 18 pokis i nopocanx. [JIJT — Tun paky GilMX KPOB'SHMX KJIITHH, NPH SKOMY JIesIKl He3piJi
nimbounty (11 Ha3Bow MiM(o6IACTH) NOYMHAIOTH GE3KOHTPOIBHO 3POCTATH, TAKHM YMHOM 3anodiraiouu
BHPOG/ICHHIO (DYHKLIIOHATLHUX KJIITHH KpoBi. OHKACTAap BUKOPUCTOBYETLCS Pas’oM 3 iHUIMMH JIIKAPCHKMMH
3acobamMu.

2. Illo Bu macre 3HaTH nepe] THM, K N04aTH 3acTocoByBatn Onkacnap

He cain Bukopucropysatu Onkacnap:

- ko Bu maete anepriio Ha neracmaprasy abo Oy/ib-sKHii IHLIMI KOMIIOHEHT LIbOTO JIIKapehbKOro 3acoly
(nepeniueHunx y po3aiii 6).

- K110 Bu MaeTe BaXkke 3aXBOPIOBAHHS MEYIHKH.

- ko Bu kosn-HeOy/1b Mali MaHKPEaTHT.

- K110 By Konu-HeBy/1b MaK CHIIbHY KPOBOTEY I1icis JIIKYBaHHS acraparinasoro.

- aku1o y Bac konu-1ebyap yTBOPIOBAIHCH TPOMOM i ._...-.. HHS acrapariHasor.

& v

nikapro. Skuo Bu € 6atbkamu
JIMTHHM, siKa oTpumye OHKacnap, MoBiJIOMTE JliKaps, Ko ! A3aHOI'O CTOCYEThCA Baluoi AMTHHH.

NEPEKNAL BIPHUNA|

JNlywneHko N.B.



Ionepexenns Ta 3an00ikHI 3aX0/1H

[Torosopitk 31 cBOIM jikapeM 10 TOro, sk no4Here 3actocyBaHHs Oukacnapy. Lleit mikapcbkuit 3acid He

niaxoaurts Bawm:

- AKILO y Bac Oyau cepio3Hi anepriyHi peakuii Ha iHwi GopMHM acnapariHasd, Hanpukiaa, ceepOixk,
TIPU/IMBH JKapy a00 HAOPAK AMXATBHMX UIISXIB, OCKI/IbKM iICHYE PU3HK PO3BUTKY CEPHO3HMX a/IepPriuHUX
peakuiit Ha Onkacnap.

- AKwo y Bac nopyuenns sropranns kpoei abo y Bac konu-ueGyap 6yB cepitozuuit Tvn Tpom603y.

- axkwo y Bac iuxomanka. Leii npenapar moxe 3po6utn Bac Gibui cipiiHATIMBUM 10 iH(EKLH.

- SKLWO Bu maete nopyuienns GyHkuii nevinky abo BUKOPHCTOBYETE iHIUI JTiKapchbKi 3ac00H, AKI MOKYTb
nowkoauty nevinky. Konn Onkacnap BHKOPHCTOBYETbCA B MOEJHAHHI 3  IHLIOK MPOTHPAKOBOIO
Teparnicto, MOXKYTb BHHHKHYTH MOPYLLIEHHS 3 GOKY NEYiHKM Ta LEHTPalIbHOT HEPBOBOT CHCTEMM.

- SKLLO BH cTpax/aaeTe Bij 6omo B xuBoTi. [1ia yac nikyBanHs OHKacnapoM MO)Ke BUHHUKHYTH 3ala/ieHHS
MiILTYHKOBOT 3a/103H, SIKe B IESKMX BHIAIKaX MOXKE CIIPHUMHUTH JI€TabHHI HACTiOK.

Lleii 3aci® MOKe BUKJIMKATH KOJIMBAHHSA PIBHIB (JaKTOPIB 3ropTaHHs KPOBi | MOKe 3011bLIMTH PH3HK KPOBOTEUI
Ta/ab0 yTBOpeHHs TpOMOIB.

Axkwo Bu € 6atbkamu auTHHM, sika oTpumye OHKacnap, MoBiJIoMTe JiKaps, AKILIO LOCh 3 BUIIECKA3aHOTO
crocyeThest Bawol nuTHHu.

ITin wac aikyBanns Oukacnapom

[Tin uac BBeienns Onkacnapy Bu Oyaere 3HaXOIMTHCh 111 PETEILHMM CMIOCTEPEKEHHSIM TIPOTATOM FOIMHHU
Mic/s NOYaTKY JiKyBaHHS 3 METOO BUSABJICHHA Oy/b-SKMX 03HAK CEPHO3HMX aNepriuHux peakuii. Mae Gyru
3ale3neueHHii 10CTY 10 MEAWYHOro oGNajHaHHs i 3ac00iB, MPU3HAYEHMX JUIA KYTpYBaHHS alepriuHux
peakiiii.

Jlo1aTKOBI KOHTPO.IbHI aHali3M

[Tix wac Ta nicas nikyBanHs 11 KOHTposko Batuoro craHy 3/10poB’s GyayTh pery/iapHO MPOBOAMTH aHATI3H
U1 BA3HAUEHHS PIBHIB LyKPY B KPOBI Ta cei, aHa/1i31 3 METOIO NepeBipku QyHKLIH nediHKy Ta niaunyHKoBoT
3a/103M, @ TAKOXK IHIII aHAJTI3M, OCKLIBKM LIeH TIpenapar Moxe BILIMBATH Ha KPOB Ta iHIIi OPraHu.

Inwi nikapcebki 3aco6u Ta Onkacnap

[Tosinomre nikaps, sxio Bu npuiimaeTe, HewwoaasHo npuiimaiu a6o nnanyere npuitMary 6yab-aKi iHII JTiKH.

[le nyxe BaxuBo, ockinbku OHKacMap MOKE MOCHANTH NOGi4HI eeKTH IHIIMX JlikapchbKHUX 3ac00IB 3aBAAKH

BIUIMBY Ha MEYiHKY, KA Bilirpac BajUIMBY pojib y BHMBEJEHHi JikiB 3 opraniamy. Kpim Toro, ocoGiuso

BayK/IMBO MOBIJIOMHTH JliKaps, K10 BH Takok BUKOPHCTOBY€Te Oyab-SKHH 3 HACTYHMX JIIKAPCHKMX 3aCOBIB:

- IMyHi3aLlist JKHBUMH BaKIMHAMM TIPOTATOM TPbOX MICALIB MiC/Is 3aBepLIEHHA TiKyBaHHS Jeiko3y. Lle
301/1bIIYE PU3HK BUHUKHEHHS 1HOEKIiH TAAKKOro CTyIeHs.

- BIHKPHUCTHH, iHWKI NpoTHpakormii 3aciG. Ilpu oaHouacHoMy 3acTocyBamHi 3 OHKACTApOM 3pOCTaE
pu3HK nobiuHKuX edexTis abo ajlepriyHux peaxiliid.

- JIKapChKi 3aC00H, AKi 3MEHILIYIOTh 3/[aTHICTh KPOBI 10 3rOpTaHHS, TaKi iK aHTHKOArY IS HTH (Hanpukaan,
KyMapuH/BaphapyH 1 renapuu), IMIIpHIaMOl, AUETWICATiLMIOBA KHUCIoTa abo  HecTepoilHi
npoTH3anasibHi npenapaty (taki sk iGynpoden abo Hanpokcen). [Ipu oaHOYacHOMY 3acTocyBaHHi 3
Onkacnapom 3pocTae pusHK MOPYLIEHHS 3rOPTaHHs KPOBi.

- JKapepKi 3aco0M, WO IS A0CATHEHHA e(eKTY BMMAraloTh LUMTOKHMHE3Y, HANpHKIIal, METOTPEKCaT
(mpenapar, 1o BUKOPHCTOBYETLCS K /1A JIIKYBaHHS PaKy, TaK i VIS J1iKyBaHHS apTpHTY), eheKTHBHICTb
AKHX MOJKE 3MEHLIMTHCE.

- NpeAHI30H, cTepoinHuii npenapar. [1pu oaHO4acHoMy 3acTocyBanHi 3 OHKACIIAPOM 3pOCTAE BILIMB Ha
3[aTHICTh KPOBI 10 3rOPTaHHS.

- untapadbiH, JiKapcbkui 3acif, AKMI 3aCTOCOBYEThCA IS JIIKYBAHHS paKy, MOXKe BIUIMBATH Ha
edextuBHicTs OHKacmapy.

JliKapCbKUX 3ac0BiB.

BariTnicTs T2 rogyBanus rpyuyno

wi Xy 3 . §
*BariTii-abo ruianyeTe 3aBariTHITH, 1€ 1§
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He cnin 3acrocosysaru Onkacnap, skiwo Bu Bariti, ockimbku iioro ebekTH mix uac BariTHOCTI He
JlociijuKyBanuch. Baun fikap Bupiwuts, yu Baue 3aXBOpIOBaHHA notpebye sikysanHs. JKiHkH aiTopoaHoro
BIKY MOBMHHI BHKOPHCTOBYBATH HaiiiHi METO/M KOHTPALeNUiT M7 4ac JiKyBaHH: i NPOTArOM LIOHAHMEHIIe
6 MiCAILB MiCAs NPUMMHEHHS nikysanHs Oukacnapowm. [Tepopatbhi KOHTPALENTHBHI 3ac06H He € eeKTHBHUM
METOJIOM KOHTpALeNuii M yac nikyBaHHs Onkacnapom. 3BepHiThes 10 JiKaps 3a pekoMeallisiMH 110710
HAHKPAILOro J0CTYNHOrO METOy KOHTpauenuii. YoloBiku Takox MOBHUHHI BHKOPHCTOBYBaTH e(heKTHBHY
KOHTpaLENio, K10 BOHH abo ix TapTHEPKH 3acTOCOBYIOTH OHKacmap.

Heginomo, uu norparnuise fieracnaprasa B rpyaHe Monoko. B sikocti 3anoGixkHoro 3axozy min yac JIIKYBaHHS
Onkacnapom HeoGXiaHO npunuHUTH PY/IHE BUTO/I0BYBAHHS | HE BiIHOB/IFOBATH /10 3aBEPIUEHHS JIKYBaHHS
Onkacniapowm.

3xarnicTs KepyBaTH Tpancnoprom Ta NpaulBaTH 3 MeXaHi3MaMHu
He cain kepysatu Tpancnoprom ta MPALIOBATH 3 MEXaHi3MaMH Iijl 4ac 3aCTOCYBAHHS LbOTO npenapary,
OCKUIBKH 1I€ MOYKE BUKIMKATH COHIIMBICTh, BTOMITIOBAHICTD 260 CIUTYTaHICTh CBIIOMOCTI.

Ouxacnap micturs narpiii
Lle# nikapchkuii 3aci6 MicTuTh MeHme 1 MMos HATPIIO Ha 103y, TOOTO NPAKTHYHO Bi/ILHUH Bij HATPIFO.

3 Hk 3acTocoByBarn Onkacnap

JlikyBanns Owkacnapom Gysio MpU3HAYCHE JTiKapeM, KW Mae 10cBin y BHKOPUCTaHHI Tpenaparis s
JnikyBanHs paky. Jlikap BHpiwmMT, AKY 1103y JIIKAPCHLKOTO 3ac00y NPU3HAYHTH i 3 AKOKO 4acTOTO), 3aJIe3KHO
BI/I BiKY i Iu1owi nosepxHi Tina, axa PO3paxoByeThes 3 ypaxyBaHnam Baworo pocry i Baru.

Jlikapebkuit 3aci6 BBOAMTECS WasXOM iH’ €Ki PO34MHY y M’3 60, AKLIO ue Oibul A0LiTbHO, Y BeHYy.

Axmo Bu orpumacre Oinbmy 103y Onkacnapy
Ockinbku nikap Gyae sroautn Bam 3aci6, HaBpsi/L 4K Bu oTpumaete Ginbury 103y Oukacrapy Hik notpibHo
Bam.

Bunaakose mnepenosyBanms ManoiimMoBipHe, ToMy wo Bu Gyaere 3HaxoMTHCH M1 peTeabHUM
CHOCTEPEKEHHIM MEIMYHOTO NIEPCOHATY Ta OTPMMAETE HAIEKHE JIKYBaHHS.

SlKIIo y Bac € 101aTKOBI NUTaHHA 1010 BUKOPHMCTAaHHS OO 3aC00Y, 3BEPHITLCSA 10 CBOTO JliKaps.
4. Mozxausi nobiuni epexrn

Ak 1 iHwi npenapary, uei TikapchKuii 3aci6 MOKe BHKIHKATH 110014HI e(heKTH, X0Ua BOHH BUHUKAIOTH HE B
KOXKHOT JIIOJIMHH,

Cepiiosni nodiuni edpexrn
Heraiino nosijomre csoro nikaps, skuo y Bac Bunukne Gyab-sKuii 3 HACTYHUX MOGiuHNUX edekrin:

HMyxe yacti (MoxyTH BHHHKHYTH Oiiibure HiX y oaniei 0cobu na 10 1mopeii)

- 3ananenns abo iHwi posnaau MiLUTYHKOBOT 331031 (MAHKPEATHT), 1O BUKIHKAIOTE CHIbHHH Oinb y
JKHBOTI, IKMH MOXe MOIIMPIOBATHCA Ha CTIMHY, BUK/IMKATH OJIIOBOTY, MiABHILEHHS PiBHS LyKPY B KpOBI;

- Cepiio3ni aznepriuni peakuii 3 Takumu CHUMIITOMAaMH, SK BMCHII, CBepOiX, HaOpAKM, KPOIMB’sHKa,
3a/IMIUKA, MPUCKOPEHE CePLEOUTTA | piske 3HIXKEHHS apTepianbHOro THCKY;

- Tpombu;

- JluxomaHka 3 HU3BKUM piBHEM JIEHKOLMTIE B KpOBI.

Hacri (MoKyTH BHHHKHYTH y 0amHicT ocobn na 10
- Kposoteua tspkkoro crynens a6o YTBOPEHHS
- Intencusne Tpemrinng (cysomu) Ta BTpara ¢
- Tsixki indexuit, ski cynporomkyoThes Ty HE-BS {aHGH AEVPPIO Tina;
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- [leuinkoBi npobaemu (Hanpukaz, 3MiHa Koabopy LWIKIpH, ceyi a0 Kaity, [iABHIICHHS piBHIB
NEYiHKOBUX (DEPMEHTIB um 6inipy6iny, nixTeepikene pesyabTatamu N1abopaTOpPHHUX aHami3iB).

Pinko nommupeni (voxyrs BHHHKHYTH y 0aHi€l ocodn Ha 1 000 j110aeii)
- [leuinkora HenocTaTHicTs:

- XKoerauuus;

- [Topymenns BigToky *%o0Bui 3 nevinku (xonecras);

- PyiinyBaHHs KJ1iTHH neuinku (HeKpo3 KJIITHH neuinkm).

Yacrora HeBinoma (4acTora He moxe OyTH BCTAaHOBJ/IEHA HA MiACTABI HASIBHHX AAHHX)

- [lxipHa peaxuis Tskkoro CTYINEHS [1i1 HA3BOKO TOKCHUHHIA €Tl iepMaltbHHii HEKPOJTi3;

- Hopywenns dynkuii nupoxk (Hanpuknan, 3mina obeary cedi, wo BU/ILIACTBCS, Habpsk cron i
LIHKOJIOTOK);

- [HcynbT;

- Tskki anepriuni peakuii, mo moxyTs OYyTH NPUYHHOIO BTpaTH cBizoMocTi abo MOKYTb OyTH 3arposoro
KHTTIO (aHadinakTHuHMil WoK).

Inwi no6Givni edpexrn
[TorosopiTs 3i cBoim nikapem, sko y Bac BunukHe By ab-skuit 3 HacTynHux CUTYalLli#:

Ayxe uacri (MoxyTH BHHHKHYTH biflbure Hix y oaniei oco6u na 10 ropeii)

- 3mina dyHKuii nianuyHKOBOT 3a5103M1;

- Brpara Baru;

- bisnb y Horax (sakwmii moske OyTH cumiToMoM TpomBo3y), Gib Yy rpyasx abo saauuika (1o moxe GyTu
NPOSIBOM HAABHOCTI TPOMGIB y JiereHsX, CTaHy I1i1 HA3BOIO JlereHena eMbois);

- Brpara anerury, saraisna ciaGkicts, Omosora, aiapes, Hy10Ta;

- [linsuinenns pisus uykpy B kposi.

Yacti (M0KyTh BHHHKHYTH Y oauiei ocodu Ha 10 Jnoaeii)

- 3HMIKEHHS KiIbKOCTI €PUTPOLIUTIE;

- Hakonuuenus pinuuu B WIYHKY (acuur);

- JluxomaHka Ta rpunonoaioHi CHMIITOMM;

- YTBOpeHHs BUPa30K B poTi;

- binb y cnuni, cyrno6i a6o skusori;

- Bucoki pisni sxupy i xonecrepuny B KPOBi; HH3bKHii BMICT KaJlilo B KpOBi.

Piako nomupeni (moxyrn BHHUKHYTH Yy O1Hi€i ocobu na 1 000 1ozeii)
- CHHpoM 0GOpoTHOT 3aaHBOT aelikoeHuedanonarii (CO3JI), o3uakaMu skoro € ronosmmii Glib,
CILTYyTaHICTb CBiJIOMOCTI, Cy/10MH i BTpata 30py, fKi 3HMKAIOTh Yepes AesKuii yac.

Yacrora neBizoma (vacrora ne moxke OyTH BCTaHOBJIEHA HA MACTABI HASIBHHUX JAAHHX)

- 3HMIKEHHS KiJILKOCTI JIeHKOIMTIB Ta TPOMOOLIMTIB;

- [puckopene cepuebuTTs;

- JIuxomanka;

- Kictu B niguunyukogiit 3an03i, HaOpAK CTMHHUX 3a/103;

- Bucokuit pisens ceuoruuu B KpoBi; antutina g0 OHKacnapy; BMCOKMiA piBeHb aMiaky B KpOBi;
3HHIKEHHS PIBHS LLYKPY B KPOBI;

- ConauBicTs, crityranicTs CBIZIOMOCTI, lerke [NOCMHUKYBAaHHS MMA/IbLIIB.

Iosizomuienns npo nobiuni epexrn
Axwo y Bac 3’seasTtecs nobiuni eeKTH, AKi, 32 BALIOIO 1yMKOIO, MOXYTb OyTH MoB'a3aHi 3 Ximiorepanieto,
PO3KaXITh 1PO lie cBoeMy mikapo. Lle CTOCYEThCA OyAb-SKMX MOGIUHMX e(eKTiB, HE BKAZAHMX B LbOMY
JIMCTKY-BKJIa/iMui. Bu Takox mMoxeTe nosizoMuTu npo nodiuni epekTH GesnocepeHbo 4yepes:

Ipnaunnin

HPRA Pharmacovigilance

Caiir: www.hpra.ie
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MaasbTa
ADR reporting
Caiit: www.medicinesauthority. gov.mt/adrportal.

[osinomasioun npo no6iuni edextr Bu nonomaraere 30MpaHHIO iHbOpMmaLLii 3 Gesneku LLOrO MikapehKOro
3aco0y.

5. Sk 36epiratu Onkacnap
36epiraiite Leit nikapcbkuit 3aci6 B Micusx, HEOCTYMHHUX TS JIiTEH.

He BukopucToByiite wueii 3aci6 micas aatu 3aBEPLICHHS TEPMiHY NPHIATHOCTI, BKA3aHO! HA €THKETIl Ta Ha
KapTOHHIA kopoOui nicns noszuaukum «EXPy». Jlata 3aBEPLUEHHS TEPMiHY [PUIATHOCTI BiIHOCHTBCS J10
OCTaHHBLOrO JIHS LIbOTO MICSLIA.

30epiraTu B X010MIBHUKY (2°C-8°C).
He 3amopoxysatu.

[Ticns sinHoBiIeHHS Ta po3BeaeHHS JKapcBKOro 3aco0y ¢/l HeraiHo BUKOPHUCTATH po3uuH. SKio Heraiine
BMKOPHUCTAHHS HCMOXKIIMBE, PO3BEACHHA PO3YHH MOJXKHA 30epiraTh 10 48 roauH npu Temneparypi 2°C-8°C.

He BukopuctoByiite el npenapat, sikuo BH NOMITHAM, 10 BiAHOBICHH PO34MH MYTHHMH abo MICTHTbL
BUHMI YACTKH.

He BuKkuzaiiTe o0/Hi 3anumku ganoro npenapary y ctiuni Boau. Criutaiite apmalerTa, AKHM 4MHOM CJlijl
YTHIII3yBaTH HEBHKOPHCTaHI Nlikapchki 3aco6u. Li 3axonu AOMOMOXKYTb 3aXMCTHTH HABKOJIMIIHE CEPE/IOBHILE.

6. Bwmict ynakoBku Ta inma inpopmauis

o micTuTs OHKacnap

Hirouoto pevosuHoro Onkacnapy € neracnaprasa. Koxen drakon mictuts 3750 MO neracniaprazu.

Iliczis BinnoBnenns , 1 ma posunny micturs 750 MO neracnaprasu (750 MO/mu).

[HuMMuM iHrpenicHTamu €: Hatpito riapogocdar, renrariapar (auriapar), natpiio aurigpodocdary, auriapar,
HATPIIO XJIOPHI, Caxaposa, HaTpilo riapokcua (ans perymoBanns pH), kucnora xjopucrooamesa (mis
perymoants pH) (aus. posain 2 «Oukacnap MicTUTb HATPIN»).

Sk Burasaaec Oukacnap Ta BMicT ynakorku

Onkacriap ue nopowok 6inoro um maiike 6i10ro kosbopy. Ilicns BinnoBieHHs posunn € mposzopum Ta
6e30apBHUM | He MICTHTb BUAMMHMX CTOPOHHIX YaCTOK.

Koxwna ynakoeka mictuts 1 ckisuuii diakon 3 3 750 MO [eracrnapras.

Baacuuk peecrpauiiinoro nocizuenns
Jle Jlaboparyap Cepg'e

50, pro Kapho

92284 Ciopen cenekc

DOpaHuis

Bupotuunk

Jlaboparopii Ceps'e [npactpi
905 pyt ne Capan

45520 XKuni

Opanuis

JUist oTpumaHHs 101aTKOBOT iHdopMaLii npo Hei i
BJIACHUKA PEECTPaLiiHHOTO MOCBIAUEHHS

fbCA 210 MICLIEBOIO MPEICTABHUKA

g
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Ipaanais
Ceps'e Jlaboparopis (Ipnanais) Jita.
Ten.: +353 (0)1 663 8110

Manasta
Bi. JTxki. Canomon ®apma Jlta
Ten.: +356 21 22 01 74

Ileit incTok-BRIaANM Gy/10 BocTaHHE NeperastnyTo y ancronagi 2020 p-

Heranbua indopmauis npo uell nikapeekuii 3aci6 micTuThes Ha BeG-caiiTi €BpONEHCHKOro arcHTCTBa 3
JIKapchbKMX 3acobiB: http:/www.ema.europa.eu.

Hagejnena nmkye indopmanis npusnadena Jume J/Is MeIHIHAX npauiBHHKIB:

Hacri#ino pekomenayetbes opasy, Koau OHkacnap BBOJMTLCA MALliEHTY, 3aMMCyBaTH iM's Ta HOMep cepii
nmpemnapary, wob MaTH 3B'A30K MiXK MallieHTOM i cepi€lo JikapchKkoro 3acody.

Yepes HenepenbauysanicTs noGivHmx peakiiit Onkacniap Mae BBOJIMTH JIMLLE MEAMYHUH [IEPCOHAN, AKHH Mae
JIOCBIZ y BUKOPHCTaHHI XiMIOTEPANEBTUYHHX MPOTHPAKOBUX JTIKAPCHKHX 3aC00iB.

OcobnBo y nauieHTiB 3 BiIOMOKO rinepuyTIMBICTIO /10 iHIIKMX Bopm L-acnaparinasu, nia vac Tepanii MoxyTh
BMHUKATH peakuii rinepuytaueocti a0 Oukacnapy, Hanpukia, aHadiiakcis. PyTuHHMM 3anoGixHum
3aXO0/IOM € CHOCTEPEHKEHHA 3a MAIlIEHTAMK MPOTSArOM IOJMHH 33 HAABHOCTI JOCTYIY [0 peaHiMaLiiiHoro
obnagHaHHs T4 IHWMX 3acobiB, HEOOXiZHMX A nikyBaHHs aHadinakcii (agpeHaniHy, KMCHIO,
BHYTPILIHBOBEHHUX KOPTHKOCTEPOI/IiB TOLLO).

Crin noindopmysaty naiicHTiB PO MOXKIIMBI peakil rinepyyTIMBOCTI 10 Onkacnapy, BKJIFOYaK0YH panToBy
aHadinakcito. Ilauientn, ski orpumyroTs OHKacnap, MiIAOTHCH MiJBUILEHOMY PH3MKY KpOBOTEY |
TPOMOOTHUHKX posaais. Ciia noscHuTH mauieHTam, 1o OHKAcrap He MOKHA 3aCTOCOBYBATH OJIHOYACHO 3
iHIIMMM JIIKAPCBKMMH 3ac00aMM, TMOB'S3aHUMM 3 MiABHIICHUM PHU3UKOM KpoBoTed (auB. posaisi 2 «lHuii
nikapebki 3acobu Ta OHkacnapy).

Y pasi KOHTaKTy e jikapchkuid 3aci6 MOXKe BHK/IMKATH nojpasHexHs. ToMmy nopook caig o6pobasty i
BBOIHTH 3 0co0aMBOIW obepexHicTio. Heobxinno yuukatu eauxanms napis i KOHTAaKTy 31 WIKIPoOIO Ta
C/IM30BOKO O0OJIOHKOK, OCOBIMBO O4EH; y pasi KOHTAaKTY npenapary 3 ouMma, MIKipow ado CIM30BHMH
0DO/IOHKAMH CJli]l HEralHO MPOMMTH ypakeHe MiClie BETMKOK KiAbKICTIO BOJIM NpOTAroM npuHadmHi 15
XBHIIHH.

bynpb-akuii HeBHKOpHCTaNMIt Nikapebkuii 3aci6 a60 3a1MIIKy Marepiajly MatoTh OYTH yTHIII30BaHI BianoBigHo
J10 MICLIEBHX BMMOT.,

Incrpyknii 3 npurorysanns, 36epiranus ra yraaizauii Onkacnapy
[HCTPYKLIT 3 NOBO/KEHHS 3 J1IKAPCHKHM 3ac060M

L. llepconan mae npoiTn HaBYaHHA W00 METOAIB MOBO/KEHHS 3 JKAPCHKMM 3acoBOM Ta HOro
NCPEHECEHHs (CI1iA BUKIIOUMTH BariTHAX CHiBPOGITHHIL BiA POGOTH 3 LM JIIKAPCHKUM 3ac000M).

2 Heo0xi/1HO BAKOPHCTOBYBATH aceNTUYHUI METOL.

3. Cula A0TPHUMYBATHCH MPOLIEYP HATEKHOIO NIOBOKEHHS 3 AHTHHEOTIACTHYHMMHU 3ac05aMH.

4. Ilpu nosomwkenHi 3 OHKACNapoOM PEKOMEHYETHCS BUKOPUCTAHHS O/IHOPA30BHX PYKaBHYOK | 3aXHCHOIO
ofAry.

Sy Bei enementu, Heobxiami s BBemeHHs abo ; O4alOYH PYKABHYKH, MalOTb OYTH
MOMILLEH] Y MILLKH U151 YTHTI3aLT BIAXOIIB 3 BE MKY JUUIS BACOKOTEMIIEPATYPHOIO
CHaTOBaHHA.
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Bignosnenns

bl

5,2 M1 BoaH 4715 iH'eK1i# BBOASTE y nakoH 3a 1onomororo UIMpHLA | rOTKK KastiGpom 21.

®aaxoH caia obepeskHo oepTaT 10 po3Be/ieHHs MOPOIIKY.

[Ticas BinHOBnEHHS, pozumn Mac OyTH nposopum Ta GesbapeHuM i He MicTHTH BHIMMHX CTOPOHHIX
4acTok. He cni BuKopucTOBYBATH BinHOBIEHME PO34MH, AKUIO BiH MyTHHH a6o micTuth ocay. He
CTPYLIYBaTH.

Po3uun cnin BHKOPUCTOBYBATH NpOTAroM 24 rOAMH Micis BiAHOBIEHHS 3a YMOBH 30epiranus npu
Temrepatypi Hukue 25°C.

Beenenns nikapcbkoro 3aco0y

1.

[lepen BBenennsm NapeHTepabHi Jlikapebki 3aco06H HeoOXiTHO NEePEBIPATH HA HASBHICTh MEXAHIYHHX
BKIIOYCHb | BHKOPHUCTOBYBATH TijIbKM npo3opuit 6e36apBHUI PO3umMH, O He MIiCTHTEH BHIAMMHX
CTOPOHHIX YacTOK.

Jlikapebkuii 3aci6 npusHauenuii e s BHYTPILIHBOBEHHOIO YH BHYTPIiLIHLOM'S30BOr0 BBEICHHS.
Posuun ciiig BBOAMTH NOBiNBHO.

Ipu BHYTPILIHLOM'A30BOMY 3aCTOCYBaHHI 00'eM BBeIeHHS He Mae nepeBMLlyBaTH 2 M1 y JiTel Ta
MATITKIB | 3 MA y g0pociimx.

Jl1s BHYTPilIHBOBEHHOrO BBeACHHS BiAHOBICHMI po3umH caif poseectu B 100 mn PO34YMHY HATpiKO
XJIOpHAY wist in'ekuii 9 mr/mi (0,9 %) a6o 5 %-HOMY PO3UMHI IITFOKO3H.

Posseniennii posunn mokna BBOMTH npotarom 1-2 roaus pasom 3 indysieto PO34YHHY XJIOPHIY HATPIIO
9 mr/mn (0,9 %) a6o 5%-noro PO3YHHY ITIOKO3H, fKa Bxke BBOAMTLeA. [Tin yac BeneHHs Onkacnapy
HE CJli1 BBOAMTH iHu JiKapebKi 3aco0M 3a 0nmoMoro Tiel camoi BHYTPilIHBOBEHHOT iH(Y3iitHOT
CHCTEMH.

IMicns  possenenns aikapeskoro 3aco0y caia weraliHO BHKOpHCTaTH po3uMH. SKuwo HeraiiHe

BHKOPUCTAHHS HEMOMUINBE, PO3BEACHHMIH PO3YHMH MOMKHA 30epiratu 10 48 roaun MpH TeMIeparypi
22C8°C,

Yrunizauis
Ownkacnap npusnauenuii tume s O/IHOPA30BOro 3aCTOCYBAHHS. By/ab-akuii HEBHUKOPUCTAHHMI JTiIKapChbKHii

3aci6 a60 sanuiky Matepiany maors OyTH yTHIi30BaHi BiINOBIAHO 10 MiCUEBHX BUMOT.
Honatkosa netanbha inbopmallis 3HaX01UTbCS B Koporkiit xapakrepucruui nikapcskoro 3aco0y (SmPC).
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